
 MOUNTING INSTRUCTIONS 

WINDSHIELD MODEL 

CUSTOM II
Ref.: 0336 

Assembly

4

1

13

14

5

2

10

3

8

11

6-7

12

11

9

15

16

ID. DESCRIPTION REF. QTY.

1 Windshield 10149H/W 1

2 M5 DIN982 nut TUERCA-D982-746 4

3 M5x13 phillips screw TORNIP510---233 4

4 M5x20 DIN912 screw TORNI-AD912-464 4

5 Semi-clamp ball-joint nut BRIROT01-1-PR16 2

5 Semi-clamp ball-joint screw BRIROT02-1-PR16 2

6 Medium-spacer Ø22mm CAS29-22-0-PR16 4

7 Medium-spacer Ø26mm CAS29-26-0-PR16 4

8 M8x50 DIN912 screw TORNI-D912--631 2

9 M8 DIN982 nut TUEA-D985.8-M8- 2

10 Rod guide FIXVARLL-0-PR16 2

11 Front clamp handlebar BRIDAANT-0-PR16 2

11 Rear clamp handlebar BRIDAPOS-0-PR16 2

12 Rod Dim. 4x20mm Inox VARILI4X20--576 2

13 Ball bearing set CJROTULA-0-P200 2

13 Rod with ball bearing Dim. 9x200mm VARILF9X200-591 2

14 Support set CONJU-S3PCC-003 2

15 Rubber outer stop TOPEE-VPGT--8/4 2

16 Trim RIBETEAHP--900H 1

17 M6 DIN912 screw cap TAPA--CH11450E 2

17

Puig puts everything within reach. Check out the collection of motorcycle windshields & fairings we offer.

https://www.motorcycleid.com/puig/
https://www.motorcycleid.com/windshields-fairings.html



